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HANWHA L&C CORPORATION 

  

SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE INTERIOR FILM. 

====================================================================================================== 

ITEM           : BODAQ INTERIOR FILM GW842  

====================================================================================================== 
TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES. 

====================================================================================================== 
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  TEST CONDUCTED TEST RESULT 

====================================================================================================== 

 

 

 

 

(01) PHTHALATES CONTENTS ( SELF-REGULATORY SAFETY CONFIRMATION SAFETY STANDARD ANNEX 67 ) : ％ 

 
 #1 

 
DEHP(DI(2-ETHYLHEXYL)-PHTHALATE) LESS THAN 0.01 
BBP(BENZYLBUTYLPHTHALATE) LESS THAN 0.01 
DBP(DIBUTYLPHTHALATE) LESS THAN 0.01 

 
NOTE) DETECTION LIMIT = 0.01 ％ 
        EXCLUSIVE OF PAPER LINER 

 

====================================================================================================== 

- SAMPLE PHOTO - 

 


